
 

  



 

  



 

Nanofiltration of Brewery 
Wastewater for Agricultural Reuse 
 
MSc Thesis 
Julia van Witzenburg 
6063632 

 

Supervisory Team:  

 Dr. Ir. Begüm Tanis TU Delft (Supervisor) Assessment 
Committee  Dr. Ir. Ralph Lindeboom TU Delft (Supervisor) 

 Toon van den Heuvel Waterschap De Dommel (Advisor) 

 Michiel Roest The Biomakerij (Advisor) 

   

Project Duration: February 2025 – November 2025 

Faculty: Department of Water Management, Faculty of Civil Engineering 
and Geosciences, Delft University of Technology (TU Delft) 

 

  



 

i 

Acknowledgements 
I would like to express my sincere gratitude to my supervisors, friends, and family for their 
invaluable support throughout this thesis project. This work would not have been possible 
[...]
Figure 4.5 E. coli [CFU/100 mL] Concentration of all Samples Settled and Unsettled ....... 64 
Figure 4.6 Initial Sample Reuse Qualifications............................................................... 65 
Figure 4.7 Permeability [LMH*bar-1] of Ceramic Membrane During Brewery Wastewater 
Treatment .................................................................................................................. 67 
Figure 4.8 Ceramic Membrane Normalized Flux [J/J0] During Brewery Wastewater 
Treatment .................................................................................................................. 69 



 

viii 

Figure 4.9 Normalized Flux of Ceramic Membrane Brewery Wastewater Treatment 
Including the Post-Treatment Cleaning ......................................................................... 69 
Figure 4.10 Flux [LMH] from Ceramic Membrane Fouling Tests ....................................... 71 
Figure 4.11 Flux [LMH] from Ceramic Membrane Fouling Tests Including Post-Treatment 
Cleaning ..................................................................................................................... 72 
Figure 4.12 Ceramic Membrane After Brewery Wastewater Treatment ............................ 72 
Figure 4.13 Ceramic Membrane E. coli LRV [-] including Fouling Test .............................. 78 
Figure 4.14 Ceramic NF Membrane Permeate Biological Reuse Class The influent Samples 
qualified for reuse Class C and D, however after ceramic nanofiltration all initial brewery 
tests qualified for Class A reuse. .................................................................................. 78 
Figure 4.15 Permeability [LMH*bar-1] of Polymeric Membrane During Brewery Wastewater 
Treatment .................................................................................................................. 81 
Figure 4.16 Normalized Flux [J/J0] of the Polymeric Membrane Experiments .................... 83 
Figure 4.17 Normalized Flux [J/J0] of Experiments and Cleaning for the Polymeric Membrane
 .................................................................................................................................. 83 
Figure 4.18 Polymeric Membrane Post-Treatment ......................................................... 84 
Figure 4.19 Flux [LMH] of Polymeric Fouling Tests ......................................................... 87 
Figure 4.20 Flux (LMH) of Polymeric Membrane Fouling Tests Including Post-Treatment 
Cleaning ..................................................................................................................... 88 
Figure 4.21 Polymeric Membrane E. coli LRV [-] Including Fouling Test ............................ 94 
Figure 4.22 Polymeric Permeate Biological Reuse Class ................................................ 95 
Figure 4.23 Permeability [LMH*bar-1] of Both Membrane During Fouling Tests ................. 97 
Figure 4.24 Flux [LMH] of Both Membranes During Fouling Tests .................................. 100 
Figure 4.25 Average Flux [LMH] of Post-Treatment Cleaning Procedures after Fouling Tests
 ................................................................................................................................ 101 
Figure 4.26 Comparison of Membrane LRV During Fouling Tests .................................. 109 
Figure 4.27 Membrane Permeate Reuse Classification From Fouling Tests Comparison 109 
Figure 4.28 Particle Size Distribution of Samples Before and After Sand Filtration .......... 115 
Figure 4.29 PSD Boxplot of Unsettled, Settled, and Sand Filtered Samples .................... 116 
Figure 4.30 Boxplot of the Particle Size Distribution of Only the Sand Filtered Samples .. 117 
 

List of Tables 

Table 2.1 Membrane Driving Forces ................................................................................ 6 
Table 2.2 Membrane Characteristics ............................................................................ 10 
Table 2.3 Brewery Wastewater Quality Characteristics .................................................. 21 
Table 2.4 Additional Required Reuse Concentrations for Class A Reuse.......................... 25 
Table 2.5 Netherlands Chemical Concentration Regulations ......................................... 25 



 

ix 

Table 2.6 MNR Influence on Brewery Wastewater Quality .............................................. 30 
Table 3.1 MNR System Operating Conditions and Implications During Each Sample 
Collection .................................................................................................................. 33 
Table 3.2 Selected Membrane Characteristics .............................................................. 37 
Table 3.3 Ceramic Membrane Experimental Setup Valves .............................................. 40 
Table 3.4 Phase 1 Precipitation Dosages....................................................................... 44 
Table 3.5 Phase 2 Precipitation Dosages....................................................................... 45 
Table 4.1 Chemical Water Quality Results from all Samples Collected ........................... 55 
Table 4.2 Ion Removal Efficiencies of Ceramic Membrane Nanofiltration ........................ 73 
Table 4.3 Ion Removal Efficiencies of Polymeric Membrane Nanofiltration ...................... 89 
Table 4.4 Cost Comparison ....................................................................................... 111 
Table 4.5 Phase 2 Precipitation Results ...................................................................... 113 
Table 4.6 Ion Concentration of Sand Filtered Samples ................................................. 118 
 
  



 

x 

List of Abbreviations 

AD Anaerobic Digestion 
AVG Average 
BOD Biological Oxygen Demand 
CA Citric Acid cleaning 
CFU Colony-forming Unit 
CFV Cross-flow Velocity 
CLF Cake Layer Formation 
COD Chemical Oxygen Demand 
CPB Complete Pore Blocking 
CW Constructed Wetland 
DAF Dissolved Air Flotation 
DOM Dissolved Organic Matter 
EC Electrical Conductivity 
ED Electrodialysis 
Flush Forward Flush 
GAC Granular Activated Carbon 
GS Gas Separation 
HRAP High Rate Algal Pond 
IC Ion Chromatography 
LRV Log Removal Value 
Max Maximum Value 
MBR Membrane Bioreactor 
MD Membrane Distillation 
MF Microfiltration 
Min Minimum Value 
MNR Metabolic Network Reactor 
MWCO Molecular Weight Cut-off 
NF Nanofiltration 
NOM Nonorganic Micropollutants 
NTU Nephelometric Turbidity Unit 
PAC Powdered Activated Carbon 
PEI Polyetherimide 
PEM Proton Exchange Membrane 
Perm Permeability after treatment 
PES Polyethersulfone 
PFP Primary Facultative Pond 
PSD Particle Size Distribution 
PV Pervaporation 
PVDF Polyvinylidene 
RIVM Rijksinstituut voor Volksgezondheid en Milieu 
RO Reverse Osmosis 
S Settled Samples 



 

xi 

SAm Membrane Surface Area 
SF Sand Filtration 
SPB Standard Pore Blocking 
SVI Sludge Volume Index 
TMP Transmembrane Pressure 
TN Total Nitrogen 
TOC Total Organic Carbon 
TSS Total Suspended Solids 
UF Ultrafiltration 
US Unsettled Samples 

 



 

1 

1 Introduction 

1.1 Relevance 
As the impact of climate change intensifies globally, a key consequence is increasing water 
scarcity. This fear is even prevalent in countries such as the Netherlands, where a shortage 
of fresh water seemed unimaginable a few years ago (van Leerdam et al., 2023). To combat 
the extreme droughts that impact many countries during the summer months, limited water 
consumption and increasing circularity must be further considered to ensure water 
demands are still met. The agricultural industry is the world’s largest freshwater consumer, 
consuming 70% of the world’s freshwater supply (Ritchie et al., 2018). This agricultural 
industry includes grains such as barley that are grown to produce beer. 

The beer brewing industry is constantly growing, producing 188 billion liters of beer 
worldwide in 2023 [3]. The process of brewing beer consumes a large amount of water with 
the main consumption processes being the cleaning, bottling, and fermentation stages. For 
every one liter of beer, three to ten liters of wastewater are produced [4]. 

In addition to the beer brewing industry consuming large volumes of fresh water, the 
significant amount of wastewater also poses an environmental threat. Brewery wastewater 
has very high concentrations of organic matter and nutrients, that could have harmful 
environmental impacts if not discarded and treated properly [5]. The high organic matter 
levels create high biological and chemical oxygen demands within the water, thus resulting 
in oxygen depletion within the aquatic ecosystems that the wastewater is disposed of in. 
Additional environmental risks are due to the high nutrient levels increasing plant growth 
leading to eutrophication [6–8].  

As such, the pursuit of water reuse and sustainable management within breweries 
represents both an environmental necessity and an opportunity for innovation. 

1.2 Wastewater Source Introduction 
The wastewater used for this thesis is sourced from a Trappist Monk brewery that recognizes 
the large environmental footprint from the brewery industry and hopes to reduce its impact 
and aim for water circularity. In collaboration with Waterschap De Dommel an on-site 
wastewater treatment plant named ‘the Biomakerij’ was installed in 2018. 

The Biomakerij has a maximum capacity of 438 m3/day and occupies 847 m2 on the property 
[9]. However, the typical daily capacity of the plant is roughly 143 m3/day seven days a week. 
The treatment plant currently consists of a Metabolic Network Reactor (MNR) reactor, 
phosphate precipitation, dissolved air flotation (DAF), microfiltration and a belt press [10]. 



 

2 

The treatment plant functions by utilizing the roots of the plants and netting in the tanks 
coated with microbial biofilm to treat the wastewater [4]. Currently the treatment plant’s 
effluent does not meet legal reuse standards. 

With reuse standards not met, the filtrate is sent to the Tilburg wastewater treatment plant, 
with a disposal fee per cubic meter discarded. This practice is a waste of resources by 
disposing of water that has already undergone partial treatment. Incorporating an additional 
tertiary treatment to the existing treatment system will create sufficient effluent water 
quality for reuse and reduce the demand on freshwater sources. 

 

1.3 Water Reuse Introduction 
Many tertiary wastewater treatment methods are currently being explored for the 
reclamation and reuse of brewery wastewater, including zeolites, activated carbon, multi-
media filters, and membranes [11]. For the Biomakerij, membrane-based treatment is the 
most suitable option due to its ability to produce high quality permeate, small spatial 
footprint, and relatively low operating costs [12,13].  

Within membranes there is a large variety of treatment options firstly differentiated by their 
driving mechanisms. This thesis will focus on pressure-driven membranes [14]. Pressure-
driven membrane technologies are classified into four categories differentiated by their pore 
size, microfiltration (MF), ultrafiltration (UF), nanofiltration (NF), and reverse osmosis (RO), 
gas separation (GS), Pervaporation [14]. Microfiltration has the largest pore size range and 
reverse osmosis has the smallest pore sizes impacting what particles are filtered out of the 
permeate. Smaller pore sizes have a higher contaminant removal efficiency, in turn an 
increased risk of clogged necessitating a pretreatment. Further explanation of membrane 
properties and behavior can be seen in Membrane Technologies in the following literature 
review [14]. 

Producing potable water from wastewater often requires reverse osmosis to meet all 
drinking water quality requirements [15–17]. Typically, ultrafiltration is used as a 
pretreatment method for reverse osmosis, this additional step increases energy 
consumption and reduces permeate recovery, thus increasing the costs [14,15,18]. Direct 
nanofiltration is a cost-effective alternative that still produces a permeate with sufficient 
water quality for many reuse purposes [14,15,18–22]. For these reasons, the experimental 
research conducted during this thesis will focus on assessing the performance of multiple 
nanofiltration membranes on treating brewery wastewater.  



 

3 

In 2021 the Biomakerij partnered with Semilla IPStar bv. and Waterschap de Dommel on a 
pilot study implementing nanofiltration on-site as a tertiary treatment step. While the 
treatment method proved successful in achieving the desired water quality, large particles 
in the feed quickly clogged the membrane rendering prolonged usage infeasible. This 
limitation led to the conclusion that direct nanofiltration was not a sustainable long-term 
tertiary treatment method, and future research was ended. 

Since the initial pilot, both nanofiltration technology and the on-site biological treatment 
have improved. To further mitigate the risk of immediate clogging a detailed water quality 
analysis will be conducted, and minimal pretreatment methods will be investigated. These 
technological improvements, water quality precautions combined with successful 
permeate water quality results from the past pilot are the foundation of the present study. 
The research will explore impacts of various nanofiltration membranes and membrane 
properties, to determine the feasibility of implementing the design for a prolonged duration. 

1.4 Objective 
The goal of this thesis is to test multiple membranes on pre-treated brewery wastewater to 
determine which membrane and membrane properties are most effective and determine if 
and how the reclaimed water can be reused. This will be done by answering the following 
research question. 

Research Question: 

To what extent could the application of nanofiltration as a tertiary treatment improve the 
potential of treated brewery wastewater for agricultural reuse? 

Sub-questions: 

1. What is the current gap between the key water quality performance indicators of 
brewery wastewater and agricultural reuse requirements, and what removal 
efficiencies are required to bridge this gap? 

2. What influence do nanofiltration membrane properties (material, pore size, etc.) 
have on the most relevant water quality parameters? 

3. How do ceramic and polymeric nanofiltration membranes differ in their treatment 
performance and suitability for brewery wastewater reuse? 

4. Which membrane characteristics enable the treated water to meet the reuse water 
quality standards? 
 



 

4 

1.5 Definitions 
Prior to beginning this report some critical words must be defined: 

Brewery Wastewater – In this thesis the term “brewery wastewater” refers to the influent 
water samples used for experimentation and the water treated on-site at the Biomakerij. The 
term “wastewater” is used as opposed to “process water” because the influent originates 
from a variety of industrial and domestic sources, not exclusively from the brewery. The 
“brewery wastewater” consists mostly of brewery process water, but also includes effluents 
from a bakery, chocolate and cheese production, industrial cleaning, and two infrequently 
used toilets. Given this diverse composition, but brewery process water as the majority 
contributor, the influent will be referred to as “brewery wastewater” throughout the thesis. 

Tertiary Treatment – The proposed water treatment method will be referred to as a “tertiary 
treatment” rather than a “polishing step”. This is due to the scale of the proposed treatment 
being larger than a traditional polishing step. 

Capacity – This refers to the volume of water treated. 

Recovery – This is in reference to the volume of permeate produced relative to the feed 
volume. 

Removal Efficiency – This is the difference between feed concentrations compared to 
permeate concentrations in percentage. 

Shedding – This term refers to the loss of biofilm along the roots and netting in the MNR tank. 